

○膵臓がん

2024年12月改訂

療法名	投与量	投与日	投与期間・1クール
mFOLFIRINOX	L-OHP 85mg/m ²	day1	2週毎
	I-LV 200mg/m ²		
	CPT-11 150mg/m ²		
	5-FU(持続) 2,400mg/m ²		
nab-PTX+GEM	nab-PTX 125mg/m ²	day1	4週毎
	GEM 1000mg/m ²	day1,8,15	
(NAC)TS-1+GEM	TS-1 40mg/m ² ,1日2回	day1-14	3週毎(2コース)
	GEM 1000mg/m ²	day1,8	
GEM	GEM 1000mg/m ²	day1,8,15	4週毎